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SECTION I. INTRODUCTION AND CRIENTATICYH GUIDES

A

The Health
Interview
Survev

1

Approximately 40,000 incerviews are conducted over the
course of a year, with households located in each of the
50 States, and the District of Columbia.

Data collected in the Health Interview Survey provide a
statistical picture of illness and disability in the
civilian, noninstitutional, population of the nation as
well as information on related subjects such as time lost
from work or school because of illness and medical care
received by persons who are ill. One of our nation's
greatest resources is a healthy population. The health of
the nation may be evaluated in economic¢ terms, such as the
loss of individual income or the reduction of total
national economic production because of illness or injury.
It may be evaluated in terms other than economic, such as
the extent of occurrence of particular kinds of illness.
Since the overall health of the nation is of virtal
importance, it is necessary to be able to measure our
health assets and liabilities in terms of the entire
population.

The Congress of the United States, realizing the necessity
for national health statistics, authorized a continuing
National Health Survey (Public Law 652 of the 84th
Congress) which was signed into law by the President in
1956. Since then several amendments have been made to the
initial legislation. Currently the survey is authorized
by the Public Healcg Service Act 95-623.
. 4

s

¢ .

The Health Interview Survey, with other divisions of the
National Center for Health Statistics, isg a part of the
Department.of Health and Human Services. The NCHS
contracts with the Bureau of the Census to conduct the
interviewing because of the Bureau's function as an
objective fact-finding agency and because of its brcad
experience in conducting surveys. The findings of the
survey are analyzed and published by the National Center
for Health Statistics. '

Medical coding plays a very important part in the success
of the Bealth Interview Survey. All of the information
on the questionnaire about diseases, injuries, accidents,
deliveries, and operations must be translated into
numerical symbols. Mistakes in medical coding can
seriously affect the accuracy of data which will be
furnished to people who will base their decisions and
plans on this material.



SECTION 1. INTRODUCTION AND ORIENTATION GUIDES

Codes Used

1. Diagnostic The diagnostic code for the condition causing the illness
‘ or disability is derived from the Ninth Revision,
. International Classification of Diseases (ICD-9), and a
supplementary classification called the X-Code for

Special Impairmments. The X-Code is listed and described
in detail in Appendix I of this Manual.

2. Operations Operations are coded according to the 2-digit HIS
modification, listed in Appendix II. This modification
is consistent with the ICD-9 Clinical Modification.

Appendix III Appendix III contains the modifications which have
been made to ICD-9 for the purpose of coding HIS
condition data. It lists in numerical order all
diagnostic categories in 001-999 which have been
changed, moved, deleted, or added by HIS.

The Short The Short Index, developed by the Health Interview
Index Survey, has been planned to simplify the job of

. locating the correct medical codes. It contains the
‘ names of the more common diseases, symptoms, and
injuries of the Internationsgl Classification, and
all types of impairments and operations listed in
Appendices I and II. It includes a number of
popular or lay terms not indexed by Internatgional.
Even wore importantly, it contains most of the
terms affected by the considerable number of
modifications of the International shown in
Appendix III of this Manual.

The Short Index MUST be consulted FIRST in order

to assign a diagnostic code. If the term to be
coded is not listed in the Short Index, the coder
will then look for it in Volume 2. When the
diagnostic code is found, in either the Short Index
or Volume 2, the coder must then check Volume 1 for
inclusions and exclusions. A final reference pmust
alwavs be made to Appendix III in order to determine
if any modifications have been made by HIS to the
category. If the term does not appear in the Shorc
Index or Volume 2, then the coder should refer the
case to the supervisor.




SECTION I.

INTRODUCTION AND ORIENTATION GUIDES

Abbreviations
and Rg‘gv‘pngns =

1.

Organizations

Certain

Classifications

and
References
To Them

Certain

Parcs of

the
Questionnaire
and Booklet

Time of
Onset of a
Condition

Other
Abbraviations
in Manual and
Short Index

To save space in the Manual hereafter, and in the Short
Index, abbreviations are used freely.

HIS
NCHS

ICD
M3
E-Code
V-Code
X-Code
Vol. 1

Vol. 2
001-77¢9

780-799
800-999
X00-X99

Col
Cond. Page

Hosp. Page

Onset

-3 mos
3 mos+
-2 wks

=12 mos
12 mos+

NOS

NEC

App.
ORTH IDM¥P

)3

Health Interview Survey
National Center for Health Statistics

International Classification of Diseases
ICD-9 Clinical Modification Volume 3
External Cause of Injury Classification of
ICD; not used for HIS

Supplementary Classifications of Factors
Influencing Health Status and Contact with
Health Services; not used for HIS

X-Code for Special Impairments (X00-X99)
Tabular list of ICD

Alphabetical Index of ICD

Used in wvarious discussions to indicate the
span of numbers of ICD from 00l through 779,
constituting the main body of the class-
ification for diseases. ‘

The span of numbers for certain symptoms,
signs and ill-defined conditions.

The span of numbers for injuries and
adverse effects.

"The span of numbers for special impairments.

.G , oL
Column -

Contains facts about accidents, diagnoses,

medical care, disability, dates first
noticed, etc.
Where hospital admissions are recorded.

When a conditicn-started

Within past 3 months

3 months age or longer

Within past 2 weeks; "last week or the
week before."

Within past year.

1 year ago or longer.

Not otherwise specified, or so stated-

in reference to a wmedical term.

Not elsewhere classified in a particular
listing or some other place in the various ,
classifications~in reference to a medical term.
Appendix

Orthopedic impairment of the lesser kiands in
X80-X89-not paralysis and not deformity;

"See ORTH IMP," in the Short Index, is 2
referral to the listing under Orthopedic
Impairment NEC.

Operation: 'See OP. NEC" is a referral in the

Short Index, to the listing under Operation,
NEC.
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SECTION I. INTRODUCTION AND ORIENTATION GUIDES

G. Training

Prelimi
To Coding
1. ICD
3-digit
categories

2. Comparing
the Tabular
List, Vol. 1,
with
Appendix III

3. Vol. 2

Persons new to medical coding should be given an
extensive preview of the main classes of diseases and
injuries of ICD, in Vol. 1, and must be thoroughly
prepared to recognize all departures from ICD as shown
in Appendix III of this Manual. WHETHER TEE CODER IS
EXPERIENCED OR INEXPERIENCED, THE IMPORTANCE QOF KNOWING
WHAT IS IN APPENDIX III CANNOT BE OVEREMPHASIZED.

Review the listing on pp. 3-45, of Vol. 1. This will
give some idea of the large number of conditions that
are possible with their technical medical names, and how
they are grouped as to type or the system of the body.
The E-Codes and V-Codes of ICD are not used by HIS.

The Tabular List begins on p. 49 of Vol. 1. Read the
explanatory notes for Appendix III. Next, compare each
category listed in Appendix III with that category as
listed in Vol. 1, Tabular List, beginning with 001 and
continuing through to 999, noting statements beginning
"For HIS;'" these tell in what way the HIS method differs,
or call attention to some provision that is especially
important for HIS. This first reading is also intended
to acquaint the new coder with more detailed kinds of
diagnoses, both in the technical language of Vol. 1 and
the more common kinds of terms discussed in Appendix III.
Although most of,the terms reported will be found in the
Short Index, there will be need at times to consult

Vol. 2. Read the Introduction to Vol. 2. References

to the E-Code and V-Code may be read but neither of

these codes are used by HIS.

Attention is called to the special use of parentheses,
page X, a form that appears also in the Shorct Index.

Note that conditions combining with other condicions,
into one code, appear first in a listing under the word
with. This form is also used in-the Short Index.

The paragraphs following 'Neoplasms,' p. 338, will be

helpful, as the Short Index refers the coder to Vol. 2
for all sites and types of tumors. The HIS rules for

coding neoplasms are in Appendix III (140-239).

In using Vol. 2 or the Short Index, watch for indented
terms under the word multiple, for here will be listed
codes that may be used when two or more sites (parts

of the body) are affected by the same disease or injury,
but a single code may be used; this should be looked for
in all listings, but particularly under Fracture;

Wound, open; and other types of Injury.

——w" YT
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SECTION I. IMTRODUCTION AND CRIENTATION GUIDES
| G. Training '
: Prelininary X
To Coding
Contigued
4. Dagger- Dagger, asterisks ( + / * ) are used to designate
Asterisks the '"etiology' code and "manifestations' code
respectively for terms subject to dual
classifications. See under "code numbers"
p. IX of Vol. 2 for further explanation. For
HIS, only the dagger codes will be used.
5. Appendix II For HIS, operations on the Hospital Page are coded
according to a classification of operations listed
in Appendix II and ICD-$ CM3. Sctudy Appendix II
to become acquainted with the terms used and the
parts and structures included in the various
systems of the body.
6. Appendix I Appendix I (X-Code for Special Impairments) should

be read and discussed during the orientation period.

Sl



SECTION L1. CLASSES OF CHRONLIC AnD avuls CONDLIILONS

A. General 1. Each condition to be included in the survey
Rules statistics must be identified by the Medical
Coder as either chronic or acute, according
| to RIS definitions and procedures set forth
: in this Section. The modifiers "acute' or
"chronic,” alone, which the respondent may
happen to use will not affect any of the
codes to be used.

2. All codable conditions will be given, in
addition to the diagnostic code, a supplementary
1-digit code as follows:

1.....Chronic
2.....Acute

(In the following ianstructions '"1" will stand
for chronic, "2" for acute, in referring to
this supplementary l-digit code.)

3. For instructions for assigning the diagnostic
code for acute or chronic--See Item E, below.

B. When to & condition is assigned "1'" when it meets one or
Assign more of the following specifications:
HERL - ’
L Pl « ‘ ’\ 4. - . -
(chronic? - (a) 'hdd its onset 3 mos+, except complications

of a current pregnancy

(b) qualifies for a diagnostic code for an
impairment with "X'" in the £firsc digit or

{(¢) 1is one of the selected conditions included
in Item C, below.

(For the coding of impairments, gee Section V, and
Appendix I of this Manual.)




SECTION II.

CLASSES OF CHRONIC AND ACUTE CONDITIONS

Selectred
Conditgions
C ! d Il]ll
Regardless
of Onset

Note: See exceptions listed below for cergain tvpes

and gauses of allergy, arthritis, epilepsy, hives,
hypertension, or rheumatism--which will be assigned "2",
if so reported. Otherwise, these diseases and all other
conditions included in the following list of selected
conditions will be assigned "1", regardless of onset--
i. e., whether 3 mos+, or -3 mos.

Absence (loss) of breast, ear, eye, kidney,
larynx (voice box), lip, limb(s), lung, nose,
or tongue

Alcoholism (as in 303)

Allergy, any, except cases with onset in past
3 mos ang due to drugs (995.2), bee sting (989.5),
vencmous bites (such as snake and spider) (989.5),
chemicals (989.9), procedures in 996-399, to
contactants (including sunburn) in 692 or
substances taken internally (693) or radiation
(990).

Arteriosclerosis

Arthritis, any type or cause, except when due to
current acute injury

Asthma, any type

Bronchiectasis

Calculi (stones), any ,part of urinary system.

Cancer, any type .

Cardiac condition, any type

Cataract, any type or origin (as in 366)

Cerebral palsy (and synonyms) (as in 343)

Cerebrovascular disease (as in 430-435, 437)

Cirrhosis of liver

Clawfeoot

Cleft palate .

Clubfoot :

Color blindness (in 368.5)

Congenital condition, any

Coronary condition (as in 413-414)

Cyst, any sice or type

Deafmutism; other total deafaness in X05

Detachment of retina (in 361)

Dizbetes, any form

Drug addiction or dependence (as in 304)

Ewphysema )

Epilepsy (as in 345) exceot when due to current
acute injury

Flatfoot, fallen arches

Glaucoma, any type or origin (as in 363)

Goiter

Gout, any type or cause

"Growth" (in) (on) any site

Harelip

Hay fever (any synonyms) (as in 477)

Heart or cardiac disease, any type or cause

Hemeralopia (day blindness) (in 368.1)



SECTION II. CLASSES OF CHRONIC AND ACUTE CONDITIONS

C. Selected Hemorrhoids (piles)
Conditions Hernia (or '"rupture') (as in 550-553)
Coded “Lﬂ, Hypertension, except that arising in current
Regardless pregnancy
of Onset - Loss--See Absence, pg. 7
continued Mental deficiency, or retardation (as in X19)

Mental disorders of types in 300-306 (except 305.0),
310, 312-316

Mole (pigmented) (nonpigmented) (benign) (malignant)

Mongolism (or synonym)

Multiple sclerosis

Neoplasm (any in 140-239)

Neurcses (in 300)

Nyctalopia (night blindness) (in 368.6)

Optic nerve disorders (in 377.0-377.2, 377.4-377.9)

Paralysis agitans (Parkinson's disease) any cause

- Personality disorders (in 301)

Polyps, any site

Prostate condition, any

Psychosis, any type (as in 290-299)

Refractive errors (as in 367)

Retardation, mental (as in X19)

Retinal conditions (in 361, 362, 363.3)

Retrolental fibroplasia

Rheumatic fever, active or inactive

Rheumatism (muscular) exceot due to current acute
injdry

oo Rupture méaning Hernia (as in 55C-533)

Specific learning disturbances (as in X14)

Stones (calculi) any part of urinary system

Stroke or other cerebrovascular disease (as in
430-435, 437)

Thyroid (gland) condition, any

Trick knee

Tuberculosis, any site or stage

Tumor, any in 140-239

Ulcer of stomach, duodenum or jejunum

Varicose veins of any site

In addition, such terms as atrophy, contracture,
deformity, degeneration, dystrophy, fibrosis, sclerosis--
of any site--will be coded "1", regardless of onset.

D. When o A codable condition is assigned "'2" if it:
Assign
A (a) had its onset in past 3 mos. and does not qualify
{acute) for '"1" as in items B and C, above; or

(b) is a current delivery or current complication of
pregnancy or the puerperium in 630-676.
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9 SECTION II. CLASSES OF CHRONIC AND ACUTE CONDITIONS
E. Assigning 1. Conditions with a third ICD ¢nde for unspecifiad
The - ynether acuce gr chronic, as in bronchiris (4S0)
Diagnogtic ohriti 583): HIS will use these
Code for "unspecified" codes only in rare cases in which
Acute, the date of onset cannot be determined from any
Chronic, or source.,
Upnspecifi
2. Tonsil (and adenoid) conditions: 463 (acuce):
474 (chronic).
a. If on Condition Page only, 463 will be used if
-3 mos; 474.0-474.9, if 3 mos+
b. 1f on Hospital Page only, or on Condition Page
and glsq on Hospital Page--with or without
surgery-~-474.0-474.9 will be used, regardless
of onset.
3. Other conditions=-not tonsil (or adenoid)

¢onditions-~having one ICD diagnostic code for
acute, another for chronic:

1t n 1

The ICD modifiers "acute," "subacute,’
when stated will not determine the HIS coding of
the condition. Instead the following guides are to
be used:
.k . B
a. Any condition which qualifies for a _
“supplementary code' of 1" regardless of
onset, will receive the diagnostic code for
the chronic state of the condition. (For
qualifications, see ltem B, this Sectiom.)

s

-b. Conditions with such modifiers stated with

onset -3 mos will receive the diagnoscic
code for the acute state of the condition.

¢c. Conditions with such modifiers stated with
onset 3 mos+ will receive the diagnostic
code for the chronic state of the condition.

and "chronic,”



SECTION III. GENERAL CODING PRINCIPLES AND PROBLEMS
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B. Expresgsions
Indicating .
Doubt

This Section deals with general rules for selecting the
3 or 4-digit code for diagnosis. Special or additional
rules for hospital stays, and for impairments, injuries,
comptications of childbearing, and for ''combining and
merging' are in later Sections of this Manual.

The objective, in diagnostic code selection, is to make
use of all of the information on the questionnaire to
obtain the best possible description of the kind of
disease and the part of the body affected, avoiding if
possible the use of a symptom or ill-defined category,
and neither overcoding or undercoding.

Whereas this Manual and the Short Index provide for most
of the cases you are required to code, there will probably
always be a small percent of unusual, complicated, or
vague diagnostic statements that may cause coding problems.
Coders and verifiers are urged to “spot' problems, and to
seek supervisor help for cases which may require special
knowledge or special judgment in order to assign the

proper code or codes.

The interviewer tries to get an adequate description of a
condition dand in certain cases asks for its cause and its
kind. The medical coder uses these answers, and foornotes,
in determining the diagnostic code. I1If the respondent
expresses his own doubt or uncertainty by expressions such
as '"possibly,” "probably,” or says ''___ or ,'' or that
something is '"'like' something, use the following restated

guides:

1 If the ¢ondition is positively stated but the cause or
kind is not, or expresses doubt in any way, ignore the
cause or kind and code the ¢opnditign as stated.

2. If the condition is not posiﬁively stated, but the
cauge or kind is, make use of the cause or kind in
determining the code for the condition.

3. If the condition expresses doubt in any of the
following ways, proceed as shown:

a. If qualified by 'possibly" or 'probably' or a
similar expression, accept the condition.

b. If alternatives are listed, i. e., " or !
or " like ,'"" accept the first condition
given.

i
3
%
2

5
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SECTION III.

GENERAL CODING PRINCIPLES AND PROBLEMS

C.

Dagger
Asterisk
Svstenm

a.

4., Exawmples, using chronic conditions.

digi Cause Kigd Code

Back trouble Possible D.K. X80.Y (ignore

kidneys kidneys)

Back trouble D.X. Probably X80.Y (ignore
slipped disc)
disc

Bursitis or Blank Blank 727 .3 (cade

Arthritis bursitis)

Rash like D.K. Blank 782.1 (code

acne rash)

Possible D.X. D.X. 493.9 (accept

asthma asthma)

Probably Heart D.K. 428.1 (accept

asthma asthma and cause)

Asthma Heart or D.X. 493.9 (ignore

Allergy cause)

The Ninth Revision ,of the ICD contains a dual |
classification system for approximately 150, ,categories
of certain diseases. One of the codes--marked with a
dagger + --relates to the underlying disease process
and the other--marked with an asterisk * --relates to
the organ system to which the complication relates.
See ICD, Vol. 1, page XXVI, for a detailed explanaticn
of this system.

While the dagger-asterisk system is a unique coding
process in the Ninth Revision of ICD, HIS WILL NOT
use the dual classification system of coding.

If conditions reported are classifiable to the dagger-
asterisk system, apply the following guidelines to
select a diagnostic code:

1. CONDITIONS MUST BE REPORTED ON THE SAME CONDITION
PAGE TO QUALIFY FOR THE DAGGER-ASTERISK SYSTEX OF
CODIXNG.

2, FOR HIS, THE CODE MARKED WITH THE DAGGER WILL RE
USED SOLELY.

3. I1:Z a dagger code has been assigned and on a later
Condition Fage the Interviewer completes a Condition

Page which receives the same 3-digit diagnostic code,

merge the information and use the dagger code.
Never use the game 3-digit diagnostic code more thar

once per person.
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SZCTION III. GENERAL CODING PRINCIPLES AND PROBLEMS

s

I

D.

Overcoding
Undercoding

EXAMPLE:
Condition Page 01 Person 02

3b. Arthritis 712.0% ; Gout would be coded
3¢. Gout 274.0¢

Condition Page 03 Person 02

3b. Gout 274.9 % Gout would be coded
3e. DX

Since Gout (dagger code) has been coded once for Person
02, the data for these two pages must be merged.
However, if the Interviewer completes a later Condition

Page for Arthritis; Arthritis (716.9) will be coded also.

Instructions will be given in Section IV, Combining

and Merging, for using one code when two or more

diseases or sites can be combined into one condition

diagnogtic code and one Condition Page.

1. Using.separate codes when one code is sufficient
is called ."overcoding."

If a condition is given and the cause of the
condition can be found as an adjectival modifier
for the condition, example--heart trouble with
cause of hypertension or a footnote on cthe
hypertension page of ''same condition as.....
this can be combined into one diagnostic code
(402.9) and one Condition Page.

.

2. Failure to code separately conditions that do
not combine or conditions that de not get the
same diagnostic code is called "undercoding."
1f a condition is given on one Condition Fage
(such as heart trouble, and hypertension is
given on another Condition Page) without any
footnote linking the two Condition Pages (such
as '"'same condition as....") these two conditions
will be coded separately (heart trouble (429.9)
and hypertension (401.9)).

fote
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SECTION III. GENERAL CODING PRINCIPLES AND PROBLEMS
E. Arrested 1. HIS does not use 1ICD V-codes for arrested
Inactive conditions. For TWO diseases ONLY, HIS
Correctred has special codes for arrested conditions as
Chronig follows, as shown in Appendix III:
Conditions
019 Tuberculosis (pulmonary) (any site),
arrested or inactive
399 Rheumatic fever, inactive (old)
(history)
Includes rheumatic fever (and synonyms),
yith no mention of rheuwatic heart disease.
These codes must be used when tuberculosis or
rheumatic fever is SAID to be arrested, inactive,
corrected, or cured--whether this is the conditicn,
the cause or the kind--and whether or not surgery
is involved.
2. TFor other corrected or cured conditions with
surgery involved, see Item I of this Section.
F. MActive" The Impairment Section and other places 'in .the KIS

Cause

Coding Manual instruets the coder to code the
cayse of a condition also i1f the gauge is a
present, active disease. (See Appendix I, Item D
for definition of active.)

If an "active cause' is to be coded and on a later
Condition Page the SAME condition is given; only
ONE Condition Page will be ¢oded. A separate
Condition Page will not be created for the "active
cause' as the Interviewer has already completed a
Condition Page.

If the Interviewer has not completed a Condition
Page for the "active causge', the coder will create
a Condition Page for the '"active cause."

. % SR 2 i v o S b s O
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GENERAL CODING PRINCIPLES AND FROBLEMS

Symptomg

Many symptoms--particularly those expected to be
reported frequently are listed in the Short Index--
examples being cough, headache, pain, stiffness,
swelling, diarrhea, vomiting and weakness. An
extensive listing of "symptoms' is given at the end
of the Short Index.

The general rule is that a symptom is to be coded in
terms of its g¢ayge if the cause is given by the
respondent.

For "merves' or nervous or mental trouble due to
various causes, and for conditions which are due to
"nerves." see Item H, this Section.

For symptoms, tyoubles, and anything else, due to
injury, code the injury only. For complications of
surgery, see also Item I, this Section.

When symptoms and troubles, with onset of 3 mos+, are
to be coded as Impairments in the X-code, see
Section V.

For sywptoms, -3 mos and symptoms not mentioned in G,
1-4, use the following guides:

Symotoms dubk f£g:
a. O01d age: See Appendix IIIL, 797

Example: Weakness (780.7) due to old age, code
797 only

b. Menopause: See Appendix III, 627.2

Example: Headache (784,0) due to menopause,
code 627.2 only

¢. Other symptoms: Code the QTHER only unless one
of the codes is classifiable to 001-779 or an
X-code.

Example: Dizziness (780.4) due to upset stomach,
code 536.8 only.

d. Causes that are not medical conditions or are not
classified in ICD or by HIS: Code the symptom only.
Such causes as "having too many children,' ordinary
bad winter, or summer weather, getting feet wet,
sitting in a draft, code the symptom only.

Example: Eeadache (784.0) due to hot weather, code
784 .0 only.

e. More specific disease names: the general rule is to
code the disease only.

Exaz=ple: Seizures (7350.3) due to epilepsv, code
345.9 only.
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SECTION III.

GENERAL CODING PRINCIPLES AND PROBLEMS

G.

Symptoms 6.

Myltiple Svmptoms of Unkncwn Cause in *“he Same

Iliness

Same illness may be determined as follows:
Multiple symptoms are on the SAME CONDITION PAGE.

Interviewer WRITES a footnote of "same condicion
1"

as ..." that links Condition Pages together with
multiple symptoms.

Some other evidence on the Questionnaire that
links symptoms together.

When multiple symptoms are involved, the rule will
be to select gpe, as follows:

a. I1If one is ggid by the respondent to be more
gserious than the other, select jit.

b. 'Prefer a code in 001-779 over one in 780-796.
Example: Pain in head (784.0) and eye (375.8),
code 379.8 only.

c. If both are in the same 4th digit series,
prefer the lowest number--i.e., 4th digits O,
1, 2, over 3, 4, 5, etc.
Example: ‘Acid.stomach (536.8) and irritation
stomach (536.9)--code 536.8 only.

d. If both ypper and Jower digestive system

symptoms are present, prefer those of the

lower site; if both ypper and lower respiratory

symptoms are present, prefer the lower.

Examples: Nausea (787.0) and diarrhea (558),
code 558 only.
Nosebleed (784.7) and wheezing (786.0),
code 786.0 only

e. If one is codable to the X-code, and the other
is not, select the X-code.
Example: Headache (784.0) and chronic stiff
back, code X80.Y only.

£f. If none of these selecting guides seem to
apply, take the first one mentioned.
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SECTION III. GENERAL CODING PRINCIPLES AND PROBLEMS

G. Symptoms Troubles---kinds and causes:

and %
Troubles 7. "Trouble," "ailment,'" "attack,'" "condition,'" '"defect," g
General | "disease,'" "disorder''--of any site--is regarded as ﬂ§
Continued ill-defined although codes can be found for them. kS

- For these terms the interviewer asks ''What kind of..... %

is it?" A omore specific description--such as 5

myocarditis, rather than heart trouble, or psycho- :

neurosis, rather than mental disorder--is socught.

8. Make use of all available information in order to
arrive at the most specific disease name. In case
the questioning produces only a symptom cr something
else ill-defined, code to the "trouble,'" as a
general rule.

a. Exception: When the trouble is something in 795.2
and the cause or kind is a symptom in 307 or
something else in 290-316, prefer 290-316 over
799.2. Cause also must be considered when coding
troubles, especially when the cause is psycho-
genic or due to nerves. (See Item H, this Section)

9. Examples in coding symptoms and ''troubles:'

Cause

Condition "Kind" Code
T e Skin troublq—’ . Nerves Rash and Itching 306.3
b. Heart trouble =~ Overwork DK 429.9
¢. Stomach trouble DK Acid stomach and pain  537.9
d. Stomach trouble Nerves Pain 3C6.4
e. Lung condition DK Cough; spits blood 518.8
nct TB
f. Bronchial DK 3ropchiectasis 494
condition
g. Gallblédder DK Can't eat certain 575.9
trouble foods
h. Liver disease DK Jaundice 573.9
i. Upset stomach hangover Blank 305.0
j. HNervous trouble DK Hands shake 799.2
k. Weakness and 014 Age Blank 290.9
nervous
1. Indigestion 01d Age Blank 536.8
m. Headache Nerves Blank 784.0
n. Thyroid trouble DX Feels jumpy 246.9
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i SECTION III. GENERAL CODING PRINCIPLES aAND PROBLEMS

' H. Nervous ©  See Appendix III, cactegories 290-316 and 799.2 for
or HIS wmodifications and iastructions. Note inclusions
Mental and exclusions in category 7%9.2 (nervousness, NOS).
Trouble

See also Short Index under such headings as: Addiction;
Alcohol; Breakdown; nervous; Depression; Disease, mental;
Disorder, mental; Disturbance, emotional; Drunkenness;
Emotional; Excitable; Exhaustion; Hangover; Menopause;
Mental; 'Mind bad;" Nerves; 0ld Age; Psychosis; Senile;
Tension; Tic; Upset; Worry.

Following are descriptions of nervous conditions, with
codes:

1. Nervous trouble, can't sleep at night, feels like
something crawling on her: Code 307.4

2. Nervous, due to overactive and toxic golter:
Code 316.6 and 242.0

3. Pains in head, upper back and shoulder, past year,
due to lack of sleep and nerves: Coade 307.4

4. Nervous, depressed, due to epilepsy:
Code 316.8 and 343.9

5. Takes medicine for‘jnsomnia; has chroﬁib’pérvous
trouble, feels shaky: Code 307.4
6. Nerves, gets d&zzy spells: Code 799.2

7. Diarrhea due to nerves: Code 306.4

8. Worry over personal problems causes my fatigue:
Code 300.5 -

9. Nervous trouble, can't remember things, due to
hardening of the arteries: Code 316.8 and 440.9

10. Migraine headache due to nerves: Code 346.9 only
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D
I. '"Regoval" Operations, removal of, repair of, complications )
and other resulting from surgical procedures with or without ﬁ
Operations the disease or injury for which surgery was required, S
Listed 'on and impairments resulting from surgery are often reported
Condition on a Condition Page. Coding problems arise when this
Page i happens. Use the following instructions as a guide for

coding Condition Pages with any of the above mentioned
situations:

1. Condition Pages, with surzical procedures, which
i b eleted

a. Delete the Condition Page if a written entry
states that surgery was performed over 1 year
ago, and within the past year, there has been NO
complications, disability, limitation or
difficulty with the surgery and the disease or
injury for which surgery was required is not
mentioned.

Example: Cataract removed 2 years ago (no
complication, disability or trouble seeing in

past year due to the surgery or the cataract)
Delete the page.

2. ngdi;iog’nges with surgical procedures, which
will be coded.

Ngte: Ualéss a Condition Page states, as in 1
above, that surgery was performed over 1 year ago,
for HIS, it will be assumed that surgery was done
within the past year. A Hospital Page for the
surgery is not required.

a. Nawmes of operations only {(in past vear)
Names of operations' (in past year) on Condition
Page with no present surgical complicacions
mentioned and with no mention of disease or
injury which required the surgery will be
coded to 799.9 (unknown), except:

1. Circumcision, not routine: Code 605
2. Obstetrical procedures: Code as Delivery

3. Tonsillecteomy (or adenoidectomy): Code 474.0

For example: Names of operations such as
hysterectomy--with no surgical complication
mentioned, and without mention of the disease
or injury for which surgery was required will
be coded to 799.9.
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t
! I. '"Remgval” Condition Paces with sureical crocedures, which
and gther' will be coded (continued)
Qpoergtions
Listed og ) b. Operations (in past vear) with cause: no
Condition complications
Page
Continued Surgical procedures on a Condition Page with the
disease or injury requiring the surgery given and
no complications or impairments resulting from the
surgery; code the disease or injury only.
c. © i i c lications, impairmen
ng _cau ive
For surgical procedures on the Condition Page with
resulting complications, and/or impairments; code
the complication, gr the impairment gr code both
the complication and the impairment given.
Code all complications of surgery (See ICD,
Vol. 2, Complications, surgical procedures; ICD,
Vol. 1; and Appendix III), and code any resulting
impairment, following all instructions in Section
V, Impairments and Their Causes, for coding
impairments.
Example: Impairments may be a result of the
surgery--such as breast removed--, or a nature of
complicatidn of  surgery--such as sc1ff leg, from
surgery on leg -6 months ago.
NOTE: Except for impairments, the precise nature
of the complication of surgery will not be coded--
such as nausea, due to surgery on intestine, code
only the complication (997.4).
d.

Operations with complications, impsirments or
both; cause given )

Surgical procedures on the Condition Page with the
disease or injury requiring the surgery given and
resulting complications, impairments or both; code
the disease for which surgery was done, the
complication, and any resulting impairment as
instructed in 2c above.

1f surgery was done for an old injury--such as
broken leg & months ago--, or an old infection--
such as kidney infections as a child--; do not
code the ¢0ld injury or old infection as a
separate condition.

NOTE: When a Condition Page states that surgery
was performed over 1 vear ago and a cemplication
of surgery or an impairment has resulted from the
operation, code the complication and/or the
impairment; however, the condition for which

surgerv was performed will not be coded if it
has not been present in the past iZ2 months.
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I. '"Removal ' 3. Examples, post operative terms on Condiciogn Page.
and other -
Overations
Listed on
Condition
Page
Continued
Rule Present Comp. Operation Cause Requiring Codes
Due to Surgery Performed Operation
a. 2a None Hysterectomy DK 7958.9
b. 2b None Hip operation Perthe's disease 732.1
c. 24 Nervous, due Breast removal Cancer X32.2;
to swollen arm 457 .0;
174.9
d. 24 Stomach trouble Gallbladder Gallstones 574.2;
removed 997 .4
e. 2b None Cleft palate Cleft Palate X31.9
repair
"4
f. 24d None Leg removed Diabetes X28.3;
250.0
g. 2d Stitch abscess Operation Bowel obstructed, 998.5
due to cancer 159.0
h. 2d Trouble Operation on 3 mos+ fracture 998.8;
walking hip X89.0
i. 2c Nausea Kidney surgery DK 9%7.4
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SECTION III. GENERAL CODING PRINCIPLES AND PROBLEMS

Allersi

Dig
Conditions

1.

See the Short Index for reference to allergy under
such headings as:

Allergy; Asthma; Bronchitis; Conjunctivitis; Cystitis;
Dermatitis; Eczema; Gastroenteritis; Headache;

Hay fever; Hives; Migraine; Poiscn ivy; Urticaria.

In most cases, the present effects and causes of
allergies determines the code to be assigned. A
code will be assigned for each body system mentioned
in the present effects of an allergy.

Example: Q. 3b Allergies
Q. 3¢ Sun, pork, melen, onions and bananas
Q. 3f Sick to stomach, difficulty breathing
and headache

Three codes are needed in the above example:
gastrointestinal allergy (558); respiratory allergy
(493.0) and allergic headache (346.2).

For allergy associated with shots see Appendix III,
999.4, 999.5 and the Short Index under ALLERGY, due
to shots. If a skin reaction to shots is STATED to
be allergic, code as for DERMATITIS, due to vaccine
(693.0).

9 . o ,

For allergy due to drugs taken internally for
treatment purposes--not preventive vaccines--code to
995.2. '

a. ILf a specified type of allergic reaction is giwven,
code to the specified allergy.

For example: Rash and itching due to taking
penicillin: See DERMATITIS due to drug, taken
internally (693.0).

See Appendix III, 722 and 839; ses also Short Index
under DISC.

The term disc, NOS, refers to the intervertebral discs
as in 722.0-722.9. If a report indicates a condition
involving some other disc--for example--optic disc--
code as reported.



22
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K. Disc 3. For specified conditions 3 mos+ with a disc injury
Conditions (839) as the original cause:
Continued

a. If dislocation, prolapse, protusion, rupture,
slipped, injury NOS, or displacement is given
as the original disc injury and the following
conditions are given as the present effect, code
as follows:

1. Neuritis, radiculitis, pain or trouble
codable to X80-X89, code to 722.0-722.2,
by site in Short Index.

2. Sciatica, code to 722.1 if site is thoracic
(middle) or lumbar (low back); otherwise,
code sciatica without refarence to disc.

3. Arthritis, paralysis, and conditions other
than those mentioned above will be coded to
the condition given, without reference to
disc.

4. In no case will the number 839 be used for
a 3 most disc injury.

4., For present conditions due to surgery for a disc
- condition; see rules in Item I of this Section.
For eXample:

A stiff neck, 3 most, due to operation for a slipped
cervical disc, would be coded to X80, 997.9 and 722.0.

A glipped -disc said to have been treated surgically
more than one year ago, with no present complications
and no disabilicy in the past year would NOT be
coded.

A glipped disc said to have been treated surgically
more than one year ago, with disability in the past
year and no specified complication due to the surgery,
slipped disc gnlv would be coded.

L. Growths See Short Index and Vol. 2, under Growth. Growth
with perhaps an ill-defined or vague reply as to
kind will notwithstanding be coded as for Neoplasm,
Vol. 2. '

Growth--further explained to be something clearly
NOT a neoplasm, will be coded as reporcted.
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See ICD categories 630-676 and Section VII of this
Manual for full instructions for coding conditiocns related
to childbearing. The numbers 630-676 refer to certain
conditions arising in a current childbearing experience,
and are coded as "acute.' If the woman is no lcnger
pregnant, hypertension and other conditions included in
630-676 will be coded as they would be in the non-pregnant
state. I1f the woman is not pregnant, but says she had
hypertension or any in 630-676 when she was pregnant but
does not have this now, treat the report as history, and
do not code.

The coder will refer to the supervisor any terms spelled
in an unintelligible manner. If no one can determine
what was intended, and the episode is otherwise codable,
use 799.9 (unknown).

These are classified by ICD to V02.0--V02.9. HIS does
not use the V-codes. If a person is reported to be a
CARRIER of a disease, do not code. However, if a
symptom or disease is reported along with the carrier
state, code the disease or symptom, not VO2.

See ICD 799.8 (Other ill-defined conditions). This
code may be used if some disease process is stated--
such as fibrosis VOS-—but the site or cype is not
mentioned--and the lndexlng shows no code for
unspecified site or type.

Use 799.9 when an illness must be coded, but the disease

process is not stated and there is not enough information
to tell what the condition is.

Consult the supervisor.
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SECTION IV. "CCMBINING AND MERGING"

A.

1

"Combining"

1.

General

Specific

"Combining" (a term of convenience) refers to the
procedure for assigning a single diagnostic code when
certain of two or more closely related conditions are
reported for the same person. The kinds of conditions
involved in this procedure have been established by ICD
and/or by HIS &s shown in Appendix III.

Combining may involve two or more related conditions on
the same Condition Page; or it may involve related
conditions on separate Condition Pages; in the latter
situation '"Merging" as shown in Item B of this Section
becomes in order.

Conditions which can be combined have their own code
numbers, but when combined the single code to be used
may be different from that of any of the parts, or it
may be the same as one of the parts. For example:
cold is 460, sore throat is 462, but combined the code
is 465.8 but for cold (460) with cough (786.2), the
code is 460.

"Combining," for HIS, includes also the selection of a
single condition when one or more conditions in the

same series are also reported; for example, as shown

in Appendix III, only one code in 140-239 is to be coded.

Follow all ICD and HIS rules for combining, selecting,
or otherwise using one code when two or more related
conditions are reported for the same .person on the same
Condition Page or on separate Condition Pages. Consult

the Short Index first, and if the conditions to be

coded are not listed, go to Vol. 2 of ICD.

a. Look for the word with indented directly under a
term, or in parenthesis after it, in conjunction with
such terms as asthma; bronchitis; cold; diarrhea;
disease, heart; hay fever; influenza; pneumonia;
sinugitis; tonsillitis; ulcer, stowmach; whooping
cough; and many others; code as indicacted.

For example: if a person has hay fever and also
asthma, code as for hay fever with asthma--using
the single code 493.0.

S

v
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SECTICON IV. YCOMBINING AND MERGING"

A, '"Cgmbiping"
Continued

Tules
continued

In order to combine terms listed in the Short Index
in quotation marks (" "), the term in quaotes
must be either describing a condition or causing
the condition. The conditions may also be combined
if they are on separate Condizion Pages and the
interviewer describes them as being ''same as.”

For example: heart failure due to arteriosclerosis
can be combined to 440.9. However, if heart
failure and arteriosclerosis are on separate Condition
Pages and the interviewer has not linked the two
conditions, code heart failure (428.9) and
arteriosclerosis also (440.9).

Certain diseases can be combined 1if they are the
SAME illiness and not linked by the word WITH.

SAME ILLNESS can be determined as follows:
1. If conditions are on same Condition Page.

2. Interviewer WRITES a footnote ''same condition

as...." that links two conditions together.

NOTE: - ICD or the Short Index must have a
diagnostic code that cgmbines the two conditions.
For example heart disease on one Condition Page
and hypertension on another Conditign Page with
footnote 'same as condition...'", would be coded
as disease, heart, hypertensive (402.9).

Arthritis on one Condition Page and bursitis on
another Condition Page with footnote ''same
condition as..'" would be coded as two separate
conditions. Arthrigris cannot be found linked with
bursitis. '

3. Some other evidence on the Questionnaire that
links conditions together such as 'same accident

as..." or other types of footnotes.

Combining certain acute infections

Acute infections or inflammations of the respiratory
system and other parts of the body NOT codable to
001-136, which are reported as due to or with
infections codable to 00l1-136 will be combined and
coded to 001-136 only. For example: if strep
throat (034.0) and cold (460) is reported for the
same person, combine the two conditions and code
strep throat (034.0) only.
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\

A "C; hiniﬂg"

Continued -

2. Specific e. Lock for the word gultiple in the Short Index under
Tules such headings as Allergy; Burn; Contusion: Infection,
continued respiratory, upper; Injury, superficial; Pain; Sprain;

Trouble; Wound, open; and code as shown. Wnen there
is a code or a tule for "multiple sites" in the Short
Index, Appendix III or in Vol. 2, make use of it.

B. 'Merging" 1. ‘'Merging" refers to the consolidating of the data

about medical care, date of onsetr, disability, etc.,
when conditions or sites that can be combined are on
geparate Condition Pages.

2. Determine the single diagnostic code to be assigned
(as sho